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Sample Name: Portable Power Station Sample Model: | CP300B
FE i PR 455 2k R FELUR RS
Manufacturer: Shenzhen Chief Power Electronics Co.,LTD
1 38 7R PRI R HL A PR ]
Address of manufacturer: | 203-205, 2nd Floor, Building 8, Yungu Phase 2, Pingshan 1st Road,
1 7 Hb Liuxian Avenue, Xili Street, Nanshan District, Shenzhen

RN T R L X V8 T A T R AL KT~ 1l — % =43 ) 8 #k 2 B 203-205
Factory: Jiangxi Chief Power Technology Co.,LTD
T TLPE SRR A BR A 7]
Address of factory: 133 Yishang Avenue, Economic and Technological Development Zones,
T Hbhk Yichun, Jiangxi Province

L8 HARLTF AT K X H R OGE 133 5
Battery Nominal 12.8V Rated Capacity: 25000mAh Trademark: /
Voltage: (Built in e R 320Wh Gl
L bR AR LR Battery)
Standard Charge | 23.5V===3A | Maximum Charge 23.5V==3A Charge Limited | 23.5V
Current: (DC Input) Current; (DC Input) Voltage: (DC Input)
LN RN HROR TS HEL LR 70 PR PR ) P
Standard 12V==210A Maximum 12V=210A Discharge Cut- 10v
Discharge (DC Output) | Discharge Current: | (DC Output) | off Voltage: (Builtin
Curragt: B KT L LR g ks | Battery)
PRAETECE FRLR
Cells Number: 4 Cell Model: 13117169- Cell Rated 25000mAh
B AN HA S 7R 25Ah Capacity:

HLEUE A
Date of Sample Received: M24.09.04
R H e
Datgof Test 2024.09.04 ~ 2024.09.14
Fer H i o
. é’g X
WnFten by: i 4‘% )@ Cheikgd by: %?‘ Approv‘e‘d by: /'sg‘{/ &\%
il W% kit
RYZEENIRRFRAT AB-AB-165-a
itk TRAFRNTERENNAERRTE X YK E2S F S =T XAH 401, 402 . Hotline
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2. REFERENCE METHOD &% J5i%
UN "Manual of Tests and Criteria" Eighth revised edition ST/SG/AC.10/11/Rev.8/Subsection 38.3
e - CaBeFIbRdE W) 55 )BT /R 38.3 15

3. EQUIPMENT LIST %1% i

Name of equipment /Model Serial No.
B RIS ZE
Altitude Simulation Testing Machine

B s I H i B A SE-132
BE-DY-125

High Fast Temperature&Humidity Chamber

PRI AR A SE-1488

ZJ-KSWB1506

Electromagnetic Vibration Testing Machine

LR R BRI AL SE-439
EV103

Shock Testing Machine

Hitsrh i & SE-440
HSKT-10

High Temperature Short Circuit Test Chamber

Ty it R R A SE-4071
KY-CS50

Battery Internal resistance

HL Tt A BEL U A5 SE-171
HK3562

Battery squeeze acupuncture test machine

FELHL 5% T A SR AL SE-4360
GX-5067-B

Battery Charge And Discharge System

RLTB AT L R Gt SE-1507
CT-4002-80V40A-NA

DC Power Supply

CIE = WE=RE SE-4355
IPS900B-15-60

Electronic loading

IRk SE-1537
JT6111
TRUE RMS multimeter
G THE SE-2010
MS8040
High-precision Electronic Counting Balance
ks B TR SE-1483
CHS-D
Data Acquisition/Swith Unit
TRFE AL SE-004
34970A
R=EENRBERAR AB-AB-165-a
Hedlk: IR RYIT E R R A E E A R YU 25 B 5 & =Tl RAHR 401. 402 >\ Hotline
F1E:(86)755-26066126 BRFE: service@anbotek.com < 400-003-0500

www.anbotek.com.cn
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4. ENVIRONMENTAL CONDITIONS OF THE TEST ¥ 35414
Temperature: (20+5) °C R.H.: (25~75) %RH
R HERHG B

5. TEST ITEM AND CONCLUSION k1 H % 4516

ITEM SAMPLE NUMBER STANDARD CONCLUSION
M1 H P b 2 5 PAT IR UE ZEi
T1 Altitude simulation /& 3 ééi)ﬂ]ﬂﬁﬁ, R
EECEE G AN
T2 Thermal test #lik FRAEFMY 2B\ &
o iTH 38.3 Fihritt
T3 Vibration &3} B1~B4, B5~B8 PR
. The sample has
T4 Shock .
ock f/TR{SGé AC.1011 passed the items
T5 External short circuit 7h 45 2% ev. of UN "Manual of
Tests and
T6 Crush /& C1~C5, C6~C10 Criteria” Eighth
revised edition
T7 Overcharge i & 75 H B9~B12, B13~B16 ST/SG/AC.10/11/
- - Rev.8/Subsection
T8 Forced discharge 5 il i H, C11~C20, C21~C30 38.3
Notes i H:

B1~B4: Small batteries at first cycle, in fully charged states;
NER TR ) 7 A s AR B/ FE L A
B5~B8: Small batteries after 25 cycles ending in fully charged states;
N 25 AN 7T TS 56 4 e HUIRAS /N Rl A
B9~B12: Small batteries at first cycle, in fully charged states;
DNER AN TR 58 4 78RR IR /N Y R 4
B13~B16: Small batteries after 25 cycles ending in fully charged states;
NE 25 AT TR TS 78 4 e HUIRAS /N R i 4
C1~C5: Cells at first cycle at 50% of the design rated capacity;
A 1A e ) 50% BT AUE 25 F IR AS I Lt ;
C6~C10: Cells at 25 cycle at 50% of the design rated capacity;
RIER 25 /N FE T LB B 50Y 11T E 2 B IRAS IR LI 5
C11~C20: Cells at first cycle in fully discharged states;
ER LA FETCH 58 A SRR R A I FRL
C21~C30: Cells after 25 cycles ending in fully discharged states.
NE 25 TR e AT R A B

A= ERNURBERAE AB-AB-165-a
ik THRARYTELZ RN EE R XA E2S RN S =T I KA 401, 402 . Hotline
F1%:(86) 755-26066126 Bi45: service@anbotek.com -4 400-003-0500

www.anbotek.com.cn
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6. TEST METHOD it 751

Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8
shall be conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using
undamaged batteries previously used in Tests T.1 to T.5 for purposes of testing on cycled batteries.

In order to quantify the mass loss, the following procedure is provided:
Mass loss(%) = (M1-Mz) / M1x100

Where Mz is the mass before the test and M: is the mass after the test. When mass loss does not
exceed the values in Table blow, it shall be considered as “no mass loss”.

NS B R ZH R A AT S T.1 28 T.5. 350 T.6 Al T.8 Siff oK Ja /il it fity At i L it
Mo X3 7.7 ATV ESEAERR T.1 £ T.5 A RRBUIRRIB BT, DUEINAZ S 7875 i i i
MiTEAE 8

JoR AV R R AU E T R B

B2 (%)= (M1-M2)/M1 *100
A My 2B FTR R E, Mo 25 R E. W ERRAES TR FIEE, BILA”TE R &40

K
Mass M of cell or battery Mass loss limit
FAL I B L 2 = M Joi A A% BRAE
M<1g 0.5%
19<M<75g 0.2%
M>75g 0.1%

Test T.1 Altitude simulation

Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at
ambient temperature (20 £ 5°C).

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The requirement relating to voltage is not
applicable to test cells and batteries at fully discharged states.

WG T.1 B,
G PR AT FV A R AE R 0 5 T BT 11.6 TIAAIPABEIRE (2045°C) FAEIEE /D 6 /N
WARTER TH S TR, BTG, IF HAE 15 it sl r 2 AR 1065 R i HL T
AT HAERATIZ GG BT HL T F 900,  FRML AT IV EDRF &I — 2R . A R R ERA G T84
TCH PR 2 G e b AT R L 4

Test T.2 Thermal test

Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 = 2°C,
followed by storage for at least six hours at a test temperature equal to - 40 + 2°C. The maximum time
interval between test temperature extremes is 30 minutes. This procedure is to be repeated until 10
total cycles are complete, after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (20 = 5°C). For large cells and batteries the duration of exposure to the test temperature
extremes should be at least 12 hours.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The requirement relating to voltage is not
applicable to test cells and batteries at fully discharged states.

WIS T.2 IR

6 PR AT R L N SEAE R IR S T 7222°C SR IAF IR /D> 6 /N, 75 PR 0 2 55 -
40+2°C HISFAT TAFZED 6 /N o WA i T B0 52 2 1A] F) di K ) [RJ R g 30 7o iHfe e o Sk
17, S8R 10 IR, B K P AR i OB AE MR B IR B (20£5°C) RAFHL 24 /N o 0T KB Lyt A e
e, ik T G TR R TR) 22 /D Ny 12 /N,

A= ERNURBERAE AB-AB-165-a
ik THRARYTELZ RN EE R XA E2S RN S =T I KA 401, 402 . Hotline
F1%:(86)755-26066126 BiE: service@anbotek.com -4 400-003-0500

www.anbotek.com.cn

" - TA Y

J ===



Anbotek

ProiuctSatety Report No.: 1811C40024912701 Page 6 of 16
&S5 : 1811C40024912701 %6 T 4t 16 T

WARTEE TR AR LA Ao K, HARMRAR At ol At 2 A1 1050 5 [T i HL
AT HAEBATIX 1R AT LT K 90%,  HLit AT i ZH BT & IX — 25K . AR iR ERANE I T84
JECERAS (056 FE T AT 2

Test T.3 Vibration

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the
cells in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal
waveform with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes.
This cycle shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular
mounting positions of the cell. One of the directions of vibration must be perpendicular to the terminal
face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more
than 12 kg (cells and small batteries), and for batteries with a gross mass of more than 12 kg (large
batteries).

For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8 gn occurs (approximately 50 Hz).A peak acceleration of 8 gn is
then maintained until the frequency is increased to 200 Hz.

For large batteries: from 7 Hz to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a
peak acceleration of 2 gn occurs (approximately 25 Hz). A peak acceleration of 2 gn is then maintained
until the frequency is increased to 200 Hz.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire during the test and after the test and if the open circuit voltage of each test cell or
battery directly after testing in its third perpendicular mounting position is not less than 90% of its
voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to test
cells and batteries at fully discharged states.

R T.3 R3h

Lt AT AL X T IRBILT &, B X R AN GEIE A A O AR T LA REHERA & 3 IR Bl . PRS2
1ESZPIE, FBIRRIMM 7 HH2EA 200 2%, FHEIR] 7 #H2%, N 15 oh. X IR RN =
AN B2 1) 22 3 T S IR — T [ LA AT 12 IR, FENIS 3 N e e —ANRS) T [e 0 230 5 it 1D
Ho

PEXTHEABRA R, SRR 12 TIa A b2 BRI D , A6 12 T30k
SRR CRA ) N P AN

X AT AR A AN 7 BRZETTIR, OREE 1 gn AU RS, ELRIFIARILF] 18 25 A5 RiE
TRAFIE 0.8 2K (SRS 1.6 Z2K) |, FFHGIIAER BRI RAINEEIE ) 8 gn. (JHHRLIN 50 HizL) o K
KNG FEORAFAE 8 gn ELEIRA LN F 200 #5724 .

XPRTY AL A7 2GR, TRIF 1 gn IOSORINERSE, ELRARILAR] 18 Hi2%. N5 KR (ReF1E
0.8 K (EATHE 1.6 ZK) IFHIIAR BRI AR LR 2 gn FRLN 25 #25) o KRNI
TREFAE 2 gn BB NS 200 %% -

RIS TN . EHE R O JERERATEE K, I AR S0 He it Bl i 2 A 2R
=N T A 65 ST VAR TR HUS AN TAEREATIX — G AT R ) 9006, R AT Ha b Ze
RIRF AT SR . A 5% H I B BERANE H 5 OB R A 16 P b AT Lt 4

Test T.4 Shock

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of
6 milliseconds. Alternatively, large cells may be subjected to a half-sine shock of peak acceleration of
50 gn and pulse duration of 11 milliseconds.

Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of
the battery. The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large
batteries. The formulas below are provided to calculate the appropriate minimum peak accelerations.

A= ERNURBERAE AB-AB-165-a
ik THRARYTELZ RN EE R XA E2S RN S =T I KA 401, 402 . Hotline
F1%:(86)755-26066126 BiE: service@anbotek.com -4 400-003-0500

www.anbotek.com.cn
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3 Minimum peak acceleration Pulse duration
Battery HiIl /N LT P BPR R I
150 gnor result of formula
150 gn 8L A T
Small batteries 6 ms
/NS 2 Acceleration JIiEfE (gn)= \/(%J 6 =
mass i & *
whichever is smaller BUE{# /> %
50 gnor result of formula
50 gn A IHE
Large baﬁeﬂes _ ,J 30000 11 ms
KIS H b AH Acceleration & (gn)= G___Ef) 11 Z=AP
mass Jii & *
whichever is smaller BUEUE /> %

* Mass is expressed in kilograms Jii & #.07 N F 52

Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in
the negative direction in each of three mutually perpendicular mounting positions of the cell or battery

for a total of 18 shocks.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The requirement relating to voltage is not
applicable to test cells and batteries at fully discharged states.

WG T.4 phity

A6 FEyth R R A P U S S AR RIS AL b S A S R AR FEb A T e T

BN HSESZ 5 N INEE 150 gn FIRKHRFSERT [H] 6 Z 1) B2k . Ak, KEHEhZIE 7
B RN E 50 gn Ak RR LI ] 11 Z A0 )2 1E 5% .

REAS FLBZRZE 57 1) IE 5% 38 ks 10 B RIS P8 Bk FRth 4 P B i o /N rEL V2L ) Bk R 82 1] 6 22
b, KAYEIB L P kRST8] 11 2280 e P B A ST A& 1 B R PR e R B

BEAS F b R RV 4 2 = AN A L TP R T 2 222 7 A R IEAR T A1 2232 = kavbaly . S TR
W7 G52 = kb, L7 18 i
Tl TEMATCHE K, FF HAANREE et sk b 4176 56 5 O TR H R
A/NFHAEATX R R B K ) 90%, Hifl 4 BN &I —Hsk . A SRl R B R A E T 56 4
TRCERAS PR a6 F e A Feyth 4.

WRTER TR,

Test T.5 External short circuit

The cell or battery to be tested shall be shall be heated for a period of time necessary to reach
a homogeneous stabilized temperature of 57+4°C, measured on the external case. This period of time
depends on the size and design of the cell or battery and should be assessed and documented. If this
assessment is not feasible, the exposure time shall be at least 6 hours for small cells and small
batteries, and 12 hours for large cells and large batteries. Then the cell or battery at 57+4°C shall be
subjected to one short circuit condition with a total external resistance of less than 0.1 ohm.

This short circuit condition is continued for at least one hour after the cell or battery external case
temperature has returned to 57+4°C, or in the case of the large batteries, has decreased by half of the
maximum temperature increase observed during the test and remains below that value.

The short circuit and cooling down phases shall be conducted at least at ambient temperature.

Cells and batteries meet this requirement if their external temperature does not exceed 170°C and
there is no disassembly, no rupture and no fire during the test and within six hours after the test.

56 T.5 AL ARFEHS

X TR R Rt AL, RO — B EEI 18], SNSRI R B2 ST ARS8 L
57+4°C, IX B8] (KK BT At sl A A A RN AT B o, X T AN RFEIN (8] RS2 AP AL St .
TCEREATIXAP VAL, /N RN Y R e 2 ) 8 i B ) I8 38 /0 6 /N, RS Rt R K TR R 2 Y 8
I REZE /D 12 N o SRJE, ATBEL R AL RAE 57+4°C NA2 LA BH/NT 0.1 WARHK) AL R S5 A1 -

A= EENERBERAE

AB-AB-165-a

ik TRARITELZEMBEHERRKIE XK BE2S FintE =T KA 401, 402

H1%5:(86)755-26066126 BR%E: service@anbotek.com

4
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X R SR R AE I B I A A e R FE IR 1) 57+4°C JE4kEEE /D 1 /NI, BRTE KB Fa b 2 (R 1 50
AT R PR R P W ) e il TR ) =9 2 — IR ORI T i U .

T AR B BN 25 /DA 24 TR SR

WA FEREA T 170°C, I HAERK IR Alia)a 6 /N N EAfiA. JER, Joldk, Hiitl
AN EELHLZH B A AR TR

Test T.6 Impact / Crush

Test procedure - Impact (applicable to cylindrical cells not less than 18 mm in diameter)

The test sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm £ 0.1mm
diameter, at least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316
stainless steel bar is to be placed across the centre of the sample. A 9.1 kg + 0.1 kg mass is to be
dropped from a height of 61 + 2.5 cm at the intersection of the bar and sample in a controlled manner
using a near frictionless, vertical sliding track or channel with minimal drag on the falling mass. The
vertical track or channel used to guide the falling mass shall be oriented 90 degrees from the horizontal
supporting surface.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8 mm + 0.1mm diameter curved surface lying across the
centre of the test sample. Each sample is to be subjected to only a single impact.

Test procedure - Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less
than 18 mm in diameter)

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual
with a speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until
the first of the three options below is reached.

(a) The applied force reaches 13 kN + 0.78 kN;

(b) The voltage of the cell drops by at least 100 mV; or

(c) The cell'is deformed by 50% or more of its original thickness.

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be
applied perpendicular to the longitudinal axis.

Each test cell or component cell is to be subjected to one crush only. The test sample shall be
observed for a further 6 h. The test shall be conducted using test cells or component cells that have not
previously been subjected to other tests.

Cells and component cells meet this requirement if their external temperature does not exceed
170°C and there is no disassembly and no fire during the test and within six hours after this test.

B T.6 i/

IR —fd GEH T EANNT 18 ZKIEHIE i)

R PR B A PR AT I G AR T _E, AR 316 RUABRNEEREAE Bk oty ANFE BT 15.8
2K £01 2K, KEED 6 HX, shlmkimifR, MoHFZRKE. 501 T3 +0.1 T
FIEAEA 61 + 2.5 JHEK iRk kv 2R AURE S SRR, A — AN LT3 B A . AR B4 P g 8/
O LB SETE N A ] 3 EHUESETE M T 5 SV ERE KF SCEER T 2 90 T

P AR, SN N S PR T AT IF SRS A L I EAR 15.8 22K £ 0.1 22K % 3R
MR B Bl e — kil

ISR P —H . CEM TR, 4838, M/ it M BN T 18 2K A i)
R P E S R BSCAE P AT T 2 (DB, 5% I A BEIZATIN R, - A2 58— MR R K20 1.5
JEARIED o £ AFFEEIEAT, BERIHBILAT =iz —
(a) Jahnft) fysias) 13 F4R +0.78 T4,
(b) AT HUR R 2D 100 224K 5L
(c) HASTEIL B R U5 5 L) 50%8 A L.
— HIRBIR KT A T B 100 2REEZ, s AR 2 DA IR R EE ) 50%, BT AT BRI

o
WA B 255 F Tt 87 M B W P = T it o L FTI/RE T3 T L S G AR R T o [RIAE TR F it S N
P BT R e
A= ERNURBERAE AB-AB-165-a
ik THRARYTELZ RN EE R XA E2S RN S =T I KA 401, 402 . Hotline
F1%:(86)755-26066126 BiE: service@anbotek.com -4 400-003-0500
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BEAMAAE AL B SR A T U R e SRR ARSI 6 /N o a6 A P 2 TR A ot A
S Y Lt B FE AT

WA e E AT 170°C, I BAERKIE R+ Aaii e 6 /N ek TRz, Jokdk, Hiitl
AN BT 5 AR TR

Test T.7 Overcharge
The charge current shall be twice the manufacturer's recommended maximum continuous charge
current. The minimum voltage of the test shall be as follows:
(a) When the manufacturer's recommended charge voltage is not more than 18V, the minimum
voltage of the test shall be the lesser of two times the maximum charge voltage of the battery or 22V.
(b) When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage
of the test shall be 1.2 times the maximum charge voltage.
Tests are to be conducted at ambient temperature; the duration of the test shall be 24 hours.
Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test
and within seven days after the test.
e T.7 SRR
78 L LT A 2 136 PR R VPR Ao K ARp 62 78 F AR I o k8 ) /I LRI
(a) il A 78 U AN KT 18 ARIN, A6 /) HEL T Lt L A K78 P FEL TS R 95 B 22 fR
P LN
(b il 3 i A 78 FE HLR R T 18 AR, 1 it i)y i S I M die K78 R ) 1.2 4%
I NAEFR SR E ST, BEAT IR A TR 24 /N
AR AL A AR RS I R TP AR 5 7 RN TOfidR, Tote ok, BIRFEATIEK .

Test T.8 Forced discharge

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V
D.C. power supply at an'initial current equal to the maximum discharge current specified by the
manufacturer.

The specified discharge current is to be obtained by connecting a resistive load of the appropriate
size and rating in series with the test cell. Each cell shall be forced discharged for a time interval (in
hours) equal to its rated capacity divided by the initial test current (in ampere).

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the
test and within seven days after the test.

W56 T.8 sl icE

BRSNS AEP IR L B 5 12 R ELIR AR A R AR A6 FE RS T 1136 R 45 E B0 B RO AL R 251
Eiifiil)i G

Rl 2R/ N ANAUEAE Y B P T S R BT R B, THARAS H 45 HOTBOHE FRAT . WP BRAS R AT 5
TR, TR R NS ) AR T HAE AR R AR s R (28 .

J5 Pt T 78 R A A IR B AR T AR S 7 R A TR, e K, RIFFEARTIEK .

A= ERNURBERAE AB-AB-165-a
ik THRARYTELZ RN EE R XA E2S RN S =T I KA 401, 402 . Hotline
F1%:(86) 755-26066126 Bi45: service@anbotek.com -4 400-003-0500
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Product Safety

7. TEST PROCEDURE 2%

Marking %5741

v

Pretreatment Ti4b3H

v
v v v v

B1~B4, B5~B8 C1-~C5, C6~C10 B9~B12, B13~B16 C11~C20, C21~C30

v

Altitude simulation
5 S AL

v

Thermal test

5P R ! v v
v Overcharge Forced discharge
Crush ¥k A :
ot |
Vibration #Ezh TR Sk e

v
Shock il

v

External short circuit
AN A %

¢ \ 4 \ 4 \ 4

'
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8. DATA A%
T.1 Altitude simulation 1= 4
Pre-test iR Al After test JIR)5

Sample Mass Voltage

No. Mass Voltage Mass | Voltage loss ratio Results
HRHE | e L o IR | mEsk | R g

1 I AR I R I IO B I GO
(USB-A) (USB-A)

B1 3932.27 5.153 3932.07 5.152 0.01 99.98 Pass i

B2 3933.23 5.146 3933.23 5.146 0.00 100.00 Pass it

B3 3932.62 5.147 3932.42 5.146 0.01 99.98 Pass il

B4 3935.48 5.149 3935.48 5.148 0.00 99.98 Pass il

B5 3933.35 5.152 3933.15 5.152 0.01 100.00 Pass it

B6 3933.99 5.152 3933.99 5.152 0.00 100.00 Pass L

B7 3932.24 5.147 3932.04 5.146 0.01 99.98 Pass L =

B8 3933.25 5.148 3933.25 5.148 0.00 100.00 Pass g 5
Requirements Z3K:
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And change ratio r
is not less than 90%. Wi J5, RS TCBE. TTHER . Mk, THRATTE K. BEERA/NT 90%.

T.2 Thermal test Hull izt

»
Pre-test iR Hi After test iR 5
Sample Mass Voltage
No. Mass | voltage |\, .o | Voltage loss ratio Results
PGS | e I ) B R | R LR
() R(V) %(q) RV) (%) (%)
(USB-A) (USB-A)
Bl 3932.07 5.152 3931.68 5.137 0.01 99.71 Pass it
B2 3933.23 5.146 3932.84 5.129 0.01 99.67 Pass jdit
B3 3932.42 5.146 3932.03 5.129 0.01 99.67 Pass L
B4 3935.48 5.148 3934.69 5.127 0.02 99.59 Pass jdiit
B5 3933.15 5.152 3932.36 5.134 0.02 99.65 Pass it
B6 3933.99 5.152 3932.81 5.130 0.03 99.57 Pass @it
B7 3932.04 5.146 3931.25 5.128 0.02 99.65 Pass L
B8 3933.25 5.148 3932.07 5.126 0.03 99.57 Pass it
Requirements Z3R:
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And change ratio
is not less than 90%. MG, FEMTGBIR. oHFS. A, TERERFITR K. BIEHANT 90%.

A= ERNURBERAE AB-AB-165-a
ik THRARYTELZ RN EE R XA E2S RN S =T I KA 401, 402 . Hotline
1% :(86)755-26066126 Bi48: service@anbotek.com -4 400-003-0500
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T.3 Vibration %7/
Pre-test JUiX AT After test MR )5
Sample Mass Voltage
No. Mass | voltage | ..o | Voltage loss ratio Results
HRES RE K e IR | mEs | dk &
¥(0) (V) () R(V) (%) (%)
(USB-A) (USB-A)
B1 3931.68 5.137 3931.48 5.136 0.01 99.98 Pass &t
B2 3932.84 5.129 3932.84 5.129 0.00 100.00 Pass @it
B3 3932.03 5.129 3931.83 5.129 0.01 100.00 Pass it
B4 3934.69 5.127 3934.69 5.126 0.00 99.98 Pass @it
B5 3932.36 5.134 3932.16 5.134 0.01 100.00 Pass @it
B6 3932.81 5.130 3932.81 5.129 0.00 99.98 Pass &t
B7 3931.25 5.128 3931.25 5.128 0.00 100.00 Pass @it
B8 3932.07 5.126 3931.87 5.125 0.01 99.98 Pass @it
Requirements Z3Kk:
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And change ratio
is not less than 90%. MIiXJ5, FEM B, TTHER. oM. TR ATTE K. HERA/N T 90%.

T.4 Shock i
Pre-test A Al After test it 5
Sample Mass Voltage
No. Mass | Vottage | ... | Volage loss ratio Results
FEGS | R I e IE | Rl | R L
() R(V) ) R(V) (%) (%)
(USB-A) (USB-A)
Bl 3931.48 5.136 3931.48 5.135 0.00 99.98 Pass i@
B2 3932.84 5.129 3932.84 5.129 0.00 100.00 Pass @il
B3 3931.83 5.129 3931.63 5.128 0.01 99.98 Pass @il
B4 3934.69 5.126 3934.69 5.126 0.00 100.00 Pass it
B5 3932.16 5.134 3931.96 5.133 0.01 99.98 Pass it
B6 3932.81 5.129 3932.81 5.129 0.00 100.00 Pass it
B7 3931.25 5.128 3931.05 5.128 0.01 100.00 Pass it
B8 3931.87 5.125 3931.67 5.124 0.01 99.98 Pass it
Requirements Z3Kk:
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And change ratio
is not less than 90%. MIAJ5, FEMGER. JTTHER . oM. OHERATGE K. BEEANT 90%.

A= ERNURBERAE AB-AB-165-a
ik THRARYTELZ RN EE R XA E2S RN S =T I KA 401, 402 . Hotline
F1%:(86)755-26066126 BiE: service@anbotek.com -4 400-003-0500

www.anbotek.com.cn
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T.5 External short circuit #5457 2%

Sample No. Max. surface .t;.eTPE?rature (°C) Results
T RIS RN L
(USB-A)

B1 57.9 Pass @it

B2 57.9 Pass @it

B3 58.0 Pass @it

B4 57.4 Pass j@if

B5 57.6 Pass @it

B6 57.4 Pass @it

B7 57.3 Pass idit

BS 57.4 Pass jdit
Requirements Z3R:
Test sample exteral temperature does not exceed 170 °C and there is no disassembly, no rupture
and no fire during the test and within six hours after the test. JRFE ST IRE AN#E 170°C, Mk
H5IE 6 /NN MR, TR oK.

T.6 Crush /&

Sample No. Max. surface temperature (°C) Results
FE i 5 2 THI e it B ESE S

C1 24.4 Pass it

Cc2 23.9 Pass ifiid

C3 23.6 Pass ifiid

C4 24.7 Pass it

€5 23.8 Pass it

C6 23.7 Pass jdit

c7 24.0 Pass it

c8 23.9 Pass it

C9 23.6 Pass @it

C10 24.1 Pass it
Requirements Z3k:
Test sample exteral temperature does not exceed 170 °C and there is no disassembly, no rupture
and no fire during the test and within six hours after the test. JEE 5 IR E AT 170°C, MRath
S 6 /NN TR e, oK.

A= ERNURBERAE AB-AB-165-a
ik THRARYTELZ RN EE R XA E2S RN S =T I KA 401, 402 . Hotline
F1%:(86) 755-26066126 Bi45: service@anbotek.com -4 400-003-0500
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T.7 Overcharge it ) 7t Hi
Sample No. Results
[EEE TR EE
B9 Pass it
B10 Pass il
B11 Pass il
B12 Pass i#id
B13 Pass it
B14 Pass i#if
B15 Pass it
B16 Pass it
Requirements Z3K:
There is no disassembly and no fire during the test and within seven days after the test. £ i 75 Jl i H il
MikJa 7 RNTCRIR. TolE K.

T.8 Forced discharge & il 5,

Sample No. Results
G RE TR 4R

C11 Pass it
C12 Pass it
C13 Pass it
C14 Pass il
C15 Pass il
C16 Pass il
C17 Pass il
C18 Pass il
C19 Pass il
C20 Pass i#id
c21 Pass it
c22 Pass it
C23 Pass i
C24 Pass it
C25 Pass i
C26 Pass i
C27 Pass it
C28 Pass it
C29 Pass i
C30 Pass il

Requirements Z3R:

There is no disassembly and no fire during the test and within seven days after the test.®f i £E MR HH Al

WikJG 7 RATCHEER, oK.

A ZERNURNRERAR AB-AB-165-a
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9. PHOTOS OF THE SAMPLE #¥f 5 &

Battery Ffiith

Page 15 of 16
% 15 7 3t 16 T

Portable Power Station

Model: CP3008

Rated Capacity: 320Wh

Battery Capacity: 12.8V, 25000mAh

Input: DC10.8-23.5V=3A (60W Max)

AC Output: 220V~50Hz, 300W ( Waveform: Pure Sine Wave )
USB-A Output: 5V-3A, 9V~ 2A, 12V-1.5A (18W Max)

Type-C1 Output: 5V=3A, 9V=3A, 12V=2.5A, 15V=2A, 20V~1.5A (30W Max)

Type-C2 Input and Output: 5V=9V=12V=15V=20V ~3A (60W Max)
Cigarette Lighter Output: 12V~ 10A (120W Max)

Charge temperature: 32 to 104°F (0 to 40°C)

Discharge temperature: 14 to 113°F (-10 to 45°C)

MADE IN CHINA
2XDC Output: 12V ~10A(120W Max) -

Total Power: 300W

B C€ RoHS 2 %

Cell HL:t:

3 91011121314151617181920212

YYMMDD

)

=

A= EENERBERAE

AB-AB-165-a

il TRARNTELZEMBEERHEXIKE2SFEHE =TI XA% 401. 402
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)

Hotline
400-003-0500

N & Y[ PR



Anbotek

e cHuct Batety Report No.: 1811C40024912701 Page 16 of 16
A9 1811C40024912701 % 16 7 JL 16 T
DECLARATION

7= B

1. Test place Lab: Shenzhen Anbotek Compliance Laboratory Limited
Address: 401, 402, Building A, Hourui No.3 Industrial Zone, No.2 Kaicheng Road,
Hourui Community, Hangcheng Street, Baoan District, Shenzhen, Guangdong,
China.
st % PRI 2 A U4 BR 2 =]
ik TTARAIRYINTE F 2 XA 5 B AL XL % 25 fa 5 5 = T IX AFR401. 402

2. This report shall not be revised and deleted.

AR AN BEAS AR
3. The test results presented in this report are only relevant to the test sample.
AR I R 45 R A S IS A R

4. This report shall not be published as advertisement without the approval of

Shenzhen Anbotek Compliance Laboratory Limited.
AR AEAR LRI Z AT 03 A PR 22 =] A5 i vF el o0~ ANBER T EA% . |5 Z s

5. This report shall not be copied partly without the written approval of Shenzhen

Anbotek Compliance Laboratory Limited.

BRARA R, IR g A I e ¢ A7 PR 23 = 5 T Atk A o A5 23 Rl

-- End of report --
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